



**Test Report** NO.: A06111704L0811 Date: Nov 22, 2006 Page 1 of 9

**Customer:** ELMARK INDUSTRIES SC  
**Address:** 2 "DOBRUDJA" BOULEVARD DOBRICH, BULGARIA  
**Report on the submitted sample said to be**  
**Sample name:** Breaker  
**Model:** C61N-C64N  
**Item/Lot No.:** /  
**Material:** /  
**Buyer:** /  
**Supplier:** /  
**Manufacturer:** /  
**Sample received date:** Nov 08, 2006  
**Testing period:** From Nov 09, 2006 to Nov 22, 2006

**Testing Requested**

- 1) As specified by client, to determine the Lead, Cadmium, Mercury, Hexavalent Chromium, PBB & PBDE content in the submitted sample in accordance with Directive 2002/95/EC (RoHS).

**Testing method:**

Testing Item	Pretreatment method	Measuring instrument	Report Limit
Lead (Pb)	EPA3050B or Acid Dissolution	ICP-OES	2ppm
Cadmium (Cd)	EN1122: 2001 or Acid Dissolution	ICP-OES	2ppm
Mercury (Hg)	EPA3052	CV-AAS	2ppm
Chromium (Cr VI)	EPA3060A	UV-VIs	2ppm
PBBs	EPA3540C	GC-MS	5ppm
PBDEs	EPA3540C	GC-MS	5ppm

**Conclusion:**

-When tested as specified the submitted sample complied with the requirements of commission Decision of 18 Aug 2005 amending Directive 2002/95/EC notified under document 2005/618/EC  
 \*\*\*\*\*FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)\*\*\*\*\*

**Signed for AOV Ltd.**

Written by Lemon Inspected by Jeena  
 Approved by Sunny



This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report shall not be reproduced expected in full, without written approval of the Company.